
Session 
Number

Session Title

OGS Opening General Session

201 Navigating the Entropy of Innovation: WEF/AEESP/AAEES Master 
Lecturer Charles Bott

202 Managing Upsets at Petroleum Refinery Wastewater Treatment Plants

203 Secondary Clarifiers: Old School vs. New School

204 Understanding the Benefits of Low DO Operation

205 Monitoring and Mitigation of Nitrous Oxide Emissions From WRRFs

206 Sewer Process and Ventilation Modeling: The Underground Menace

207 Optimizing Post Aerobic Digestion

208 Co-Digestion of High-Strength Wastes

TECHNICAL SESSIONS - TECHNICAL SESSIONS - TECHNICA                                  



209 Biosolids Planning and Management

210 The Great UV Dose Debate
[...]
determine the best wastewater treatment design to address the client’s objectives and use the best 
treatment alternative. The most ideal option used a decision matrix that ranked each alternative on the 
categories of expansion potential, operation and maintenance simplicity, construction simplicity, and 
level of environmental protection. The best alternative was determined to be the pump-assisted sanitary 
sewer with flow to an MMSD connection point. The preliminary design of the sanitary sewer used 
existing topographical data and land use maps to determine a profile and calculate flow along the length 
of the main. Afterward, the sanitary sewer line was sized, and six lift stations were designed. The Village’s 
best wastewater treatment option is a pump-assisted system with six lift stations to accommodate the 
elevation changes and flow of the region.

8:05 AM

Affiliation - Universidad de Monterrey (UDEM) - The Panther Creek WWTP, located in Frisco, Texas, is an 
activated sludge plant that will increase its capacity from 10 mgd to 15 mgd AADF and the wet weather 
peaking factor from 3.0 to 3.5, resulting in a P2H capacity increase from 30 to 52.5 mgd. Our proposal is 
to conduct this expansion with a minimal footprint increment and to include a biosolids treatment since 
the plant currently only dewaters and thickens.   Thus, we evaluated different alternatives on each 
process. For primary treatment we considered adding an additional clarifier or installing a Drum Screen 
instead, considering the necessary civil work. On the biological treatment, we evaluated two alternatives 
which would increase the treatment capacity of the existing basins: the MBBR system and a similar one 
using polypropylene fibers. For secondary clarification and disinfection we considered different 
configurations for expanding the existing clarifiers and UV system.  On the sludges train we considered 
building a thermophilic digestion system, considering THP and HTC as alternatives for energy recovery 
and producing fertilizer or biochar. Our aim is to comply with the new requirements and to improve the 
operational efficiency of the plant while keeping it operational during the construction/renovation 
process.

8:35 AM

Affiliation - Costa Rica Institute of Technology - Based on the problem statement provided by the 
501(c)(3) non-profit organization, Global Water Stewardship, a Wastewater Treatment design was 
proposed for the community of Montezuma, Costa Rica. Tourism is the main economic income in the 
region due to it being among the five most visited destinations in Costa Rica. Currently, most users are 
connected to private septic tanks, however, recent studies suggest that there is evidence of malfunction, 
leading to contamination of superficial and underground waters. Due to its proximity to the sea, this is a 
concerning issue for the community. In this project, five different wastewater treatment designs were 
proposed. The recommended treatment was a Sequencing Batch Reactor, according to a decision matrix 
based on the community's priorities. The proposed design, determined to meet the established effluent 
limits of the Costa Rican law and the problem statement, includes preliminary treatment, one 
equalization tank, two sequencing batch reactors, a subsequent disinfection tank, and two sludge drying 
beds. For a design flow and period of 14.3 gal/s and 24 years, respectively, the estimated cost for this 
project is $376,128.60. The annual operation and maintenance cost is of $28,800 which results in a user 
fee of $7.57 per month.

9:05 AM



Affiliation - Florida Gulf Coast University - Wastewater treatment plants (WWTP) are a necessity for 
human existence. As time persists and research builds, there is always a need to improve these treatment 
systems. Consistent with technological advancements, policies are continuously updated to reflect the 
improvements in treatment methods. Recently, the FDEP raised the standards regarding wastewater 
effluent. The Golden Gate WWTP located in Naples, Florida is governed by the regulations set by the 
FDEP. Currently, the WWTP discards the effluent water through deep well injection. To comply with the 
new regulations set forth by the FDEP and to better serve the growing needs of the community, the 
existing WWTP must undergo improvements to meet the higher quality effluent standards prior to deep 
well injection. The plant will be upgraded to a high-level disinfection which will consist of the addition of 
a chlorine contact chamber, rotating disk filters, sodium hypochlorite feed and storage facilities, and a 
pump station The purpose of this project is to optimize the performance of these new additions by 
minimizing energy consumption, cost, and environmental impacts. Through research and data analysis, 
the additions will be designed to achieve maximum efficiency, meet the FDEP requirements, and serve 
the needs of the community

9:35 AM

Affiliation - The University of Texas at Austin - The Panther Creek Wastewater Treatment Plant 
(PCWWTP) is a 10 MGD Annual Average Daily Flow (AADF) plant with a peak two-hour flow capacity of 30 
MGD (peaking factor of 3). The report proposes a design to expand the capacity of the plant to 15 MGD 
AADF and a peak two-hour flow capacity of 52.5 MGD (peaking factor of 3.5). The key factors that have 
been addressed in the report are dampening the increased peaking factor, improving secondary 
treatment to meet the nitrogen and phosphorus permits completely through biological treatment, a 
better infrastructure and process for handling of biosolids, and prevention of foul odors. Since the plant is 
located near a golf course and a residential neighborhood, aesthetic improvements have also been a 
focus of the design. An Opinion of Probable Construction Costs (OPCC) for the design with the analysis of 
capital and operational costs is provided in the report. In addition to the current expansion, the report 
also provides a high-level layout for expansion to 35 MGD AADF. The proposed alternative will enable 
PCWWTP to comply with the discharge permits of the Texas Pollutant Discharge Elimination System 
(TPDES) and Texas Commission on Environmental Quality (TCEQ).

10:05 AM

Affiliation - University of Akron - The Great Lakes are an essential freshwater resource that have led the 
nation in developing effective nutrient removal in efforts to improve water quality. Some water body 
quality issues are caused by excess nutrients entering waterways from agricultural runoff and combined 
sewer overflows. In the City of Akron, Ohio, this is a concern regarding the Cuyahoga River – a major 
tributary to Lake Erie. Stormwater retention projects and the expansion of the Akron Water Reclamation 
Facility (AWRF) have helped to manage flows while maintaining EPA (Environmental Protection Agency) 
compliance. The AWRF was interested in improving their aeration treatment. With the use of a BIOWIN 
model of the AWRF, the team ran an analysis and evaluated potential alkalinity adjustments, 
supplemental carbon sources, and new step feed flow splits. The model showed that there is enough 
BOD in the raw wastewater to provide a carbon source. Micro C, a sustainable byproduct of the biodiesel 
industry, is recommended as an additional source. Any improvements found were negligible and did not 
warrant additional capital improvement. The AWRF will not have to make changes as the current process 
is working efficiently while ensuring the quality of the effluent is safe to enter the Cuyahoga River.

10:45 AM

10/9/22



Affiliation - George Mason University - The King William Treatment Plant (KWTP), operated by Hampton 
Roads Sanitation District (HRSD), serves King William County’s current wastewater demands. Located on 
a 5.5-acre lot surrounded by five adjoining farms, the KWTP is designed to treat and discharge an average 
of 100,000 gallons per day (GPD) to the Moncuin Creek. Based on the expected growth in population and 
development within the county, HRSD seeks upgrades to address treatment performance and capacity 
needs to accommodate future development. An increase in the facility’s wastewater treatment capacity 
from 100,000 GPD to 300,000 GPD is required, alongside a new biological treatment system to replace 
the existing MBR process.  George Mason University’s design team has assessed the existing treatment 
system, daily plant operations and performance data to prepare a preliminary engineering report (PER). 
The PER addresses the recommended improvements to the KWTP in accordance with Federal, State, and 
Local requirements alongside HRSD Design and Construction Standards. The proposed strategies 
considered future growth and expansion, while providing rendered final design documentation to 
facilitate expansion and manufacturer cost estimates. The final recommendation was determined by a 
decision matrix analyzing life cycle costs (NPV), expansion capabilities, space requirements, operator 
favorability and safety, while also incorporating ISI Envision practices.

11:15 AM

Affiliation - The University of British Columbia - The Regional District of Nanaimo (RDN) in British 
Columbia, Canada is investigating options for a new biosolids management strategy. This study aims to 
propose a solution to the RDN that consists of a thermal hydrolysis unit, a biogas upgrade and a 
composting system. All three units are to be erected at the Greater Nanaimo Pollution Control Center 
(GNPCC). Thermal hydrolysis is to be placed prior to anaerobic digestion at GNPCC and modifies the 
sludge properties. It decreases the required digester volume by 70% and increases anaerobic digestion 
rate by a factor of 2.3. The GNPCC anaerobic digester biogas undergoes water scrubbing to be upgraded 
to biomethane. A compost and curing facility is proposed to treat Class A and Class B biosolids from 
GNPCC and FCPCC to produce Class A compost. The proposed solution has an estimated capital cost of 
31.2 million USD and an annual operating cost of 3.2 million USD. The products of the operation include 
about 10,500 yards of compost and over 27,000,000 kWh annually. The proposed solution has an annual 
revenue of 2.3 million USD.

11:45 AM

Affiliation - SUNY Environmental Science and Forestry College - The Village of Parish owns an activated 
sludge wastewater treatment facility in Oswego County, New York that has not had any upgrades in over 
40 years. The facility is permitted to treat a monthly average of 140,000 gallons per day. Parish regularly 
exceeds this limit due to significant inflow and infiltration, which results in peak hourly flow of 425,000 
GPD. The WWTF is operated by Camden Group Inc., a private contract operations company. In 2020 and 
2021, they reported numerous exceedances of their State Pollutant Discharge Elimination System permit 
due to failing equipment. The New York State Department of Environmental Conservation is preparing an 
Order on Consent to the Village for violations. The project scope focused on preliminary design of a new 
water resource recovery facility. The design objectives were to repurpose existing infrastructure; 
evaluate new efficient technologies for solids and grit removal, biological treatment, and disinfection; 
and use automation where possible to lower operation and maintenance requirements. Recommended 
unit processes include a new headworks building; biological treatment using SBR; UV disinfection; 
expanded sludge drying capacity; and re-use of existing treatment tanks for flow equalization and sludge 
holding. The capital cost of the project is estimated to be $5.6 million.

12:45 PM



Affiliation - North Carolina State School 1 - This project is an expansion of the Graham Wastewater 
Treatment Plantfrom 3.5MGD to 5MGD and aims to enhance the plant’s current equipment and 
processes from primary treatment through tertiary treatment with an emphasis on the biological nutrient 
removal processes, which include the implementation of three 1.67MGD5-stage Barden phosystems. The 
NPDES permit limits have become more stringent upon expansion; therefore, upgraded processes must 
treat the wastewater to meet the new standards to protect human health and the surrounding 
environment. The city of Graham is facing an annual 3.46% population growth rate and maybe taking on 
an additional flow of 0.75 MGD from the city of Mebane. Thus, this project addresses the challenges that 
come with the increasing influent flow and loading concentrations at the plant. Wastewater treatment is 
a crucial component of the protection of human and environmental health as it removes pollutants and 
bacteria from sources such as homes, industries, and agriculture. Removing these pollutants and bacteria 
allows for the plant to discharge the treated water back into the Haw River. The expansion of this plant is 
imperative to mitigate the risk contaminated water would bring to the surrounding area.

1:15 PM

Affiliation - Georgia Institute of Technology - The aim of the Malawi Sanitation Solutions project is to the 
improve sanitation infrastructure at Mpitilira Primary School in rural Malawi. The school is burdened with 
dilapidated latrines, a lack of menstrual hygiene facilities, an immensely high student-to-latrine ratio of 
100 to 1. There has been an increase in the spread of diseases such as dysentery and cholera and a 
decrease in student attendance and pass rates even as enrollment grows. To address these challenges 
and the needs expressed by the school community, the Engineers Without Borders - Georgia Tech Team 
designed a set of double-pit, VIP latrine blocks to expand capacity and enhance sanitation to reduce the 
spread of disease. A set of 2 blocks (1 for girls and one for boys) of 4 latrine stalls, complete with 
handwashing stations, urinals, and menstrual changing rooms, have been constructed through a local 
contractor and are now in-use. Designs for additional latrines are now underway as the team monitors 
and evaluates the current blocks and raises funds for implementation. This project has and will continue 
to keep sight of the UN Sustainable Development Goals including that of good health and wellbeing.

1:45 PM

Affiliation - University of Monterrey - Costa Rica has just a few centralized wastewater treatment 
systems. Commonly, septic tanks are used for treating wastewater, while greywater is poured directly 
overland. Besides, shallow bedrock, poor soils, poor cleaning practices, and poor designs contribute to 
improper treatment of the septic tanks effluent. Furthermore, it is common that sludge cisterns dump 
the collected material in rural areas, polluting in consequence.   Due to the above, Montezuma,  a  mainly 
residential zone but one of the five most visited tourist destinations in Costa Rica, located in the 
Puntarenas canton, in Puntarenas province of the Nicoya Peninsula, is seeking for a  centralized sanitary 
wastewater solution as well as a reliable collection system.

2:15 PM

TBD 3:00 PM



Affiliation - Illinois Institute of Technology - As areas become more densely populated, water quality 
concerns increase. A report by the Illinois EPA indicates that the main stream of the Little Calumet River is 
impaired (water quality standards are not being met) and is one of the most polluted rivers in the United 
States. One of the major sources of pollution associated with the impairments is stormwater runoff.   The 
City of Harvey has a desire to create a Central Park which will include a wet extended detention pond 
that will eventually discharge water to the Little Calumet River. This project will focus on adding BMP 
components to the proposed Central Park that will act as a treatment train for stormwater runoff before 
it is discharged into the downstream sewer system and then to the Little Calumet River. The proposed 
solution will treat and detain the stormwater captured by the City of Harvey’s proposed storm sewer 
system. These BMP additions to the Central Park will improve water quality by a minimum reduction of 